~

—

ZX4500A/ZX5000A Parts List J\M'II E‘leering
7

D @ 3)
Center Bearing Support Wheel Motor Drive
<1 pc x12 pes x1 pc

TN N o
4 ) o)

Angle Steel Type 1 Angle Steel Type 2 Angle Steel Type 3
x10 pes x1 pc <1 pc




L4
(MT
]

% MotionTech Engineering
A
< A

S -

Angle Steel Type 4 Motor Drive Connecting Structure Motor Drive Connecting Structure
x11 pecs Type 1 Type 2
x1 pe x1 pc

19 W 12
Rail Plate Device Rail Connecting Plate Mount Connecting Plate
x8 pcs x8 pcs <16 pcs

with numbers (1~8)




Steelworks

x8 pcs
with numbers (1~8)

(16)
Hexagon Nuts

MI10
x4 pcs

(19

Hexagon Socket Head Cap Screws
M10x25
x12 pcs

MTE

MotlonTech Engineering

y &

—

(14) 15)
Center Top Top Surface

<1 pc x16 pcs
one hole with number 1 with numbers (1~16)

@ o

Hexagon Socket Head Cap Screws Hexagon Socket Head Cap Screws
M10x20 M10x16
%32 pcs x106 pcs

© o%
@
Spring Washers Hexagon Socket Flat Nylon Lock Nuts
P glo CountersunkHead Cap Screws Y MI12
x118 pcs M8x16 x96 pcs

x168 pcs




Supporting Plate
x8 pcs

N
)

Nylon Lock Nuts
M10
x32 pcs

3

Flat Washers
10
x32 pcs

"
\25)

MTE

'. MotionTech Engineering

hL S 4

-

Hexagon Socket
Head Cap Screws
M10x30
x32 pcs




ZX4500A/ZX5000A Installation Guide 'MTE

». MotionTech Engineering

\.\w - 7
No. Item Name
T I Center Bearing
&) . Support Wheel
Q)] - Motor Drive
@ Angle Steel T'ype 1
o) Angle Steel Type 2

& Angle Steel Type 3

Angle Steel Type 4

Motor drive
(8 Connccting
Structure Type 1

Motor drive
(9 Connccting
Structure Type 2

) Rail Plate Device
o Rail Connecting
W Plate

ot Mount Connecting
2 Platc

(13 Steclworks
() Center Top
15 Top Surface
@:I Hexagon Nuls
o Iexagon Socket
gy | Head Cap Screws

Hexagon Socket

48) Ilcad Cap Screws
S Iexagon Socket
M% | [lead Cap Serews
20) Spring Washers
' |Hexagon Socket Flal
(21) Countersunk Head
- Cap Screws
(22) Nvlon Lock Nuts
(@) Supporting Plate
:/2\‘ (@) Nylon Lock Nuts
_ (2 Flat Washers

3]
)
- | Texagon Socket
) -
) [lcad Cap Screws




“. MotionTech Engineering

.

Step 1 MTE
< -

Pl it Adjust boltsﬁ

—

\
\\ - .\_>\
N et e W D % N
_ /._../"’ \ o s /}\__/' \\_\
a RN \g_ B H
~ b
s, ﬁ/ ! P:' . = 2 i -
e\ @ _ NI 1T 1L :
{ & _ | ‘ﬁgf T =i
e - 7E HE
|:'\¢“ - = @ _e\\"i,i i ﬂ ]&
\ =2 ) /{ !
\\\ ) . //
//\ C\m\h " S <
AN N -\
BN
P ] e < |
’ =7 | .
W LY T[ ' P = = _Expansion bolt holes
! W, - - ',/’/ ,«’/ ___,---""_-’
) ~ ) — = 7
X -4
\f“\h_ = o /,///
\:\\H:::H - E_C - B ’/////
e - S __, o

1. Identify the center of the turntable. Place (1) and adjust the height to 244mm;
2. Fix it on the ground by M8 X 80 expansion bolts (see appendix II).




MTE

Step 2 MotlonTech Engineering
= \“’ e
— ﬁ —
F
P 3 This surface must be leveled %
4 8
e / \\ I(\ll\ a
/ Y ‘/2\'
-H
-
™
,. i // “_Adjust bolts
! ..-.-..-\-.-\-""\-\.. P A I"- N
f‘ﬂ?o 2)
| i i 3 |I //’
I| | //
V] e
1K AH
[ [
| |
o~
>
TS —— |
; (1]
\\ //’
T P g
N

1. Adjust the bolts and make the surface of (1) be leveled (see appendix I1T);
2. Adjust the height of (2) and make the height of wheel is 10+0.5mm below (1)
(see appendix V).

Ad]ust bolts




MotionTech Engineering

e

§
i)
i

Step 3

"

4

\18).

LT

picture, and fasten

(7) as

i
P |

>y

o

=l

¢

&),

Connect (4),




Step 4

Connect (8), (9.




MTE

Mot:onTech Engineering
Step 5

_l.-"

1. Connect (10) -1 and (10) -2 in anti-clockwise direction as plcture
2. Do not fasten the bolts temporarily.




Step 6

(101 13-1

1. Place 13 -1 on (10 -1 and (10} -2, the positon of 13 -1 1s corresponding to
mark 1 of (1) as picture;

2. Use supplied sleeve to connect (18) to the screw thread of (10) ;

3. Use (19), (20) to connect (1) , (13) ;

4. Do not fasten standard parts temporarily.

4
M1

% MotionTech Engineering
b -
S~ 4\/

—~— -




Step 7

T
(26)
..’_..1\\‘ /)’
- i
=




Step 8 inTEWm

The distance between the root of the gear and pin is 1.5~3.0mm & 7

1. After connection, leave (13)-8 temporarily;
2. Adjust the height and position of (3) , make gear and pin mesh accurately (see appendix V and VI);
3. Follow "Control Box Wiring Diagram" to do the wiring. Power on and test.




Step 9

MTE

MotlonTech Engineering

»/

1. If the turntable runs in normal condition, fasten all | 10 and | 13
2. Apply supplied grease at the position that driving gear and pin fi f' ts;

3. Apply supplied grease at the position that support wheel body and Tail plate contacts.




MTE

‘. MotlonTech Engineering

“-.r
""-f_l-"‘

Step 10

P
— Bech 8:-20-.0..9.75 e
.--‘..-.‘. e =8,
o.-
n.-
- L]
..
- o,
S
.sss .‘b-
e,
r'.. - )
-
7 >
‘_‘ & L]
: / :
é ®
] v
T
[ — .
: e H
. [ ~1 é
a | é
L) * - (1
L) 3 i o
i S L
b\ 3 L]
o
[— \\‘
.2:

13)-1

1. Put (14) in the center and connect its mark 1 corresponding to (13)-1;
2. Fasten the bolts on center top as picture.




Step 11

-0 j0..a
e
[
g
-..
-.‘
.'.
-.'
>
o
’3
£/
‘ -
. T
LS
s
H
H
[ ]
I %
&
]
®
®
®
%
®

—an
Q)
‘-
»
\
o

-]
-]
[
Iy

4

K

-

:
o
i
2 ¢
-4
T
: e
/‘i,\_l
! \»\_. -

1 5\ x

1. Put ( lal-l and ( 16 -2 on | 131-1 in anti-clockwise direction as picture;

2. Fasten all the bolts on the top surface as picture.

MTE

{ MotionTech Engmeermg

"-H._a;-"

(19)-2




Step 12

MTE

MotlonTech Engineering

"'\-u.l_l.-"

15

1. Put (15) on (13) in turn and fasten it by countersunk head cap screws;
2. Power on and test.




Appendix [ MTE

. MotlonTech Engineering

’/

‘-\-.l

7ZX4500A/7ZX5000A Parts Size and Weight

No. Item Name Size (mm) Weight (kg) Standard #
1 Center bearing 500x500x244 67 @®
2 Support wheel 190x160x234 8.9 ®@
3 Motor drive 520x620x237 45. 4 ®
4 Rail plate device 1626x328x115 32 )
5 Steelworks 2375x1591x60 74 ®
6 Center top 1178x1178x6 17. 64
7 Top surface 1910x975x6 19 B




Appendix 11
l ‘ - 8x80
L —T
& = - |
i r
4-912.5
#8x80
o
= .
||.2-9125
- 98x80

4-¢12.5

MTE

MotlonTech Engineering

“\-ul_l
















